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1. 4. ine Frame & Mi: Cover C
BB NO| AEHS  PartNO &R PartName A Description BB Number
[ _ioistioot SV 1628 =5 Srew SM3/16'+28 L= )
[2_io12z005 ] Rubber plug
[3_1soam001 £ ead cord
[ 4030000553 im0 ace plate asm
[5_1astao0s ET) Thead guide left
[ _oistioor EISM11/64'x40 L6 Screw SM11/64°x40 L=6
[ 7_[11s022002 ms ace plate
T S Thee switch components
[ [BEISM3/16°x28 LT Screw SM3/16°x28 L=T
[ il hread take-up lever cover
[ SRS Rubber plug
aERBEnE Rubber plug
[ BEISM3/16°x28 L7 Screw SM3/16°x28 L=
[ =nen “hol thread guide
s Rubber plug
[ BEISMS/64"x40 L=6 Screw SM9/64°x40 L=
[ e
[ M3 =12
[ BEELE wbber plug
[ am ber plug
ET
[22_o30000520 S e pate
I O 37 box
[2a_[wotoos [GB/197.1-1085m 5 asher
[2sirastso0t @Gy RIMS =20
[ 2611283002300 BT ) ontrol panel
[27_[13stooos Ty hread tension post
[28 13812066 am
[ [rartzor7 T
[30_[1rz27001 T
[31_aisteors [dsesamse
[32_ 1411300408 G hread tenson asm
[ 33 _13ss0s006 fIsMe/1628 =7 Screw SM3/16°+28 L=7
[34_ 126012 [E55] ension release pin
[35_oists00s BEISMS/64x40 =55 crew SM/6440 L=55
[36 10122014 reamwBEONE Jbberring
[37_[1ot03011 s
[38_[1oraro01 [T
[35_[1a1sso001 ETTS)
[40_[iatzo1s ETTS
[41_Jaitzot6 [T sk stopper
[4z_1o1zro0z T
[ ETTT
Ta1si6013 T
[as hanizooso | eemar
[46 T RARGR estless e device
[= M4 L6 Scrow M4 L=6

= /e eedle plate (1/
st Needle plate (1/4)
[ BEISMT1/64'x40 =65 Screw SMT1/64°x40 L=65
[s =) Thead guide
I B@SMI/647440 £ SMO/64440
[Ts6_foisisonn|meswis/ea28 =105 Crow SMTS/64°528 L2105
[ ) Thea he
[ EISM11/64x40 L6
[ =D
[ miomR
[ [y
(GB/T96- 1586 733 Snap ting 3
[ e (GB/T65- 19858 ETMA Screw M4 155
[ ined plate
[ R Cable band
- asher
[ [BETSMO/647440 L=5 Screw SM9/64°440 L=5
[ e Waste material U
st ot plate
[ 2 aste materil
[ BISM3/3256 =2 Screw SM3/3256 1=2
[ EERTHES fanking baffie
[ Lo LED b
[ mav3 L Screw M3 156
[76_1ss100014 ey [Udip




BHEE  Descripion

HE® Number

Thvead take-up connecting rod pin

crew SMISX6#'x28 L=15

Needle bar crank rod

ting
hread take-up lever asm

1223800100 ke
/804008

eating

13810012

hread take-up crank

Needle bar cradie rod

Screw SM9/64"40 (left hand) =48

Scrow SM1/4°340 =6

eating

ain shaft front bushing

Screw MG L6

Scrow SM15/64°28 =7

fain shaft bushing mid

Scrow SM1/4°x40 L=6

Snap ing 21

0
Screw SM1/440 =13

ed eccentric cam

Cover plate

Screw SMS/64°440 L=5

The rear axle siceve

(Ol seal

Snap ring 15

ain shaft

Screw M3 =3

8
(GB/T80-1985@EIM3 L=3
Ty

totor dust jacket

crew M6 L=8

dwheel

lotor rating sensor asm.
otor rotor

otor stator

Spring washer 5

Screw M6 L=t

Screw M3 L=

Screw asm M3 =12

(O shield

Ehhﬂ plug

(O cotton




3. §HF. 4. THEBH/Needle bar & Upright Shaft & Hook Driving Shaft Components

Needie bar bushing upper
ieedie bar

leedie bar connecting rod

rew SMO/64°D L=

Needie bar bushing lower

icedle bar thread guide

jcedle DBx1 #14.

Lower bushing thread guide

[Screw SM1/8"x44 =45
[Slide block

rew SM11/64340 L=8.

row SM15/64°

ight shaft

i g o
Tormet

etscrew

obbin

inger postioner

rew SM11/64°x40 L=

4
row SM11/64'x40 =6

i ‘%LS&HZ‘HD bl
4 =

S#EA  Descripon | #B  Number

row SMO/64A0 L=11

jasher
i ffier

ibber

[ wbber ring

fand lifter cam asm_

2

[Snapring 5

Lifting plate.

nap ring §

inge Screw SMG/1632

nee ifter lever asm

inge screw SMITS/6428

inge Screw SM11/64x40

e lfter back lever
(Ut SM11/64°x40

inee lifter connecting rod

Wi
[Wire release press plate

[Screw SMB/16°x28 L=7

Mi/228

resser bar quide bracket

rew SM1/4°340 L=8

ressure bar oflcover

resser bar bushinglower

pring
B@sM15/64%28 1t SMIS/64°28




PartNO & PartName BHHE  Description BB Number
[BH (73) Steoper mator (7
SHBMSEEHO10:016x5 o
[t o
HEDR [Needie pitch cam

Screw M5 156

[Need gage crank pin

[Need gage crank pin

Saring mounting screw
[ubing

T
BTV 16728 =7
e

Gt
s
e

(e __
B

[Need gage crank pin

BEISMY/64 40 =6

[Scraw SM9/647x40 =6

[Feed reguiator shaft end screw

Raler nut

Rghion

[Feed shaking plte

[Connecting o

[Feed long shaking plate

eftpn

[Sciaw ST /64x28 105

[Scraw Ss/6428 =72

[Feed rotker cank o

[Sciew SW9/64°x@0 =6

Screw SBAG2E

3
(GB/T894.1 1986758 15
TR

[Screw S/GEx0 L

[Feedbarasm

[Screw SW3IE28 Lot
Washer

[Fesd barbed

[Feed bar pin
BEISMI1/64%40 [Screw SM/E#XA0 L7
o5 Fesddog
ECEA) [Feed d

35T S804 L z
lEE [Feed rocker shaft
1GB/TB94.1 1986758 15 Snep fing 15

I [Bushing

[erm [Feed rocker shaft snap fing
BTS00 [Screw S0

T wash

] Spiing washer
[mawsAEE [Rubber plug

mmEEE Sping hing pite




FBNO AEHB  PartNO B PartName BHEE  Description B/ Number
T [1iations T
210122019 [Rubber ring T
3 [1tzt001 [Main shatt o tbe. 1
4 [112530005 (O pump connecting stud 1
5 (10121001 ook o wbe 1
& [1ot12020 (O purp instaling base 1
7 [wos0 pr 1
& [205512001 a0 =105 1
9 [10103022 (O pump bushing 1
10101530007 M7X0 75 L= 1
110127013 Plunger spring 1
1210122018 nger 1
1310120001 (il pump 1
0 3 Screw M3 =6 3
1510111003 (O pump impellr 1
1610112621 1
1710111007 1
18101530006 3
191012000100 1
20 (116530003 281=145 1
21 [10136001 [Rubber joint 1
2 |Wo2004 pring 1
2 (1361015 [Hook drivng shaft ofl tube 1
24 [11312030 (Ol shield cover 1
25 (13627014 Spring 1
26 (113530001 1
27 (10423005 (il wick 1
26 [10127015 il el clarp 1
25 (10123006 (il el e 1
30 (101511004 a7 1
31 [10112023 (Ol twbe damp 1
32 (11502100100 (il return twbe component 1
3 [115021002 (il retun twbe 1

PartName

BHEE  Description

B Number

[Bobbin winder asm

Screw M4 L=6

Washer 4

Elud press control plate
7]

ing pat
obbin winder bed

nap fing 5
ing

Sobbin winder cam

crew M5 L=5.

obbin winder connecting rod

ng

ng
nap ring 4

obbin winder mian shaft

Sobbin winder cam shat

crew Ma L=4.

crew SM3/16°x28 L=10

obbin thread tension asm

ing
bread tension disk

bread tension guide plate

T
B@SM11/647740

ut SM11/64°x40

crew M6 L=8.




non

e

it 4

RS | amms ranno s Desciption | BB Number
T [rissisonz [Srew S/ 585
7 [ristooot Secantite

5 fimssioon

o Jristaons Necdle guard patc

s orsions

& fimstioor [SrewShTY/s# 40112
7 fior2e003 Washer

& [issra0si00

s fisstaust

1o [issosore Shortbushing

T iissirone [Srew SH1Y/6F 340 =44
T2 fimste00 Vot infe

1307001 Krife bracke
113520001

fe bracket
Hinge Screw SMT1/64°%40

[Crank

[Crank driver stopper block

Screw S L= 14
Sping

Plug

Pin
[Thvead cutting shaft bushing

06

[Screw SM1/47x40 L=10

lPush rod
[Cam

[Rooliing pin

[shaft

nap ing 6

fencid pin

W SM15/64528 1=8

pring
read relesse bed

rew SM1/4528

9. ing Auto Lifter C:

No | WA PartNO & PartName BHHEE  Description B Number

[resser foot Ifer screw
Rater nut

[Automatic presser footfter
[Driving crank of presser foat
i presser foot to drive cank pin

[Crar bracket for presser faot fting

Spring washer 5
[Soew S3riE 28 155




Re | amms paino & PanName S4E  Desciption | B Number
T otz z
7 [r2s0ro06 (o reseror T
3 Jiorrions T
om0 (i resevor gasker T
5 Jiorazeat abber ing T
& frotsrrozs RIS T
7 fforsioon a T
& o220 2
5 Jiorraoer Knee ffercank T
10 fotzrote SEEmER T
11 [Ho5010 (GB/T896 986510 lSnap ing 10 1
T2 fiotozort 'Lmi T
15 [forstsorz @m0 z
14 (101516004 BEBME 2
15 [iorstacoz v L2 T
16 [301012 SEREEE 1
7 assso00n @A L1 s
18 [s13001 $ETM4 L=10 4
19 [N01015 BEM4 8
20 orort omAE T
21 [s13002 BETM4 L=8 4
2 potors omEEAE T
23 Jrotoross o T

11(1)

# &B Parthame SHEE  Description | B Number
(AR RE Spool rest rod rubber cap.
BEMS =16 Screw M5
oS asher W5
e

Spool rest rod upper

restrod joint
Spool rest rod lower
Spoo rest rod rubber fing
2 jasher M16.
3 Spool rest rod nut M16
M.
Spool rest
o
Spool retainer

[l elslalalalsla <zl <lel el alele] o]l

B Description B Number

lead connecting rubber cushion

leedieDBx1#14

i (p19)

Screw drver (arge)

Screw driver (mediurm)




11. H3BHE (2) /Machine Head Accessories (2)

"5 | cmms paino Parthame WL Description #B Number
5 frorstoor Scrow dver (il P
10 [foror20 Ol componer i
] st cover i
T2 30551008 TSNS/ 0 Lh ) i
T3 [2815006 Needie ple cover i
T4 [r281200¢ Sping i
75 lzon3io (Olercompanert i
16 [ortoR Wrench (o) i
7m0 Syinge i
T8 [riasT038 Buter o0

12

:g LREE  PartNO PartName SpE  Description BB Number
T fizraeooi @ i
2 fariooee aite ]
3 fizrosoo: infe connecting rod ]
4 272400100 ke connecting rod beaing ]
5 fizsizos (Coverplate ]
& 12808001 RS, Siide boick guide rail 1
7 [101511020 [#57SM11/64°x40 L=105 Serew SM11/64° 2
5 fi2soso0z LY Side boick 1
0 040 RS [Knife driving stud connection asm 1
10 011008 BTSN 64340 =55 Screw SM9/64x40 L=95 ]
11 fr2s0zo06 Koo shatc ]
12 fr2s03001 lBushing ]
13 f2s0do0s e arving rod lch bracket ]
14 fizstioon knob ]
15 201s16003 Nut ST 17647540 ]
16 fr2soronz can ]
17 fzs2roon [Sping ]
18 faszone soma ]
19 faszeonz ]
20 (12805001 Kn\n enserod ]
21 otors 25 2
221282001 e g B i
23 fizsaosn ]
24 fizsero ping ]
25 f2sstiooi crew SH3/16928 =14 T
26 128520005 ol Screw SNIT1/64340 T
27 izesizo0n = ]
28 12801001 i bracket ]
29 (112819002 WA oite T
3 55 ]
31 hoistiots ]
32 fiorsiiozs ]
33 fiiza2700n pring ]
34 1280100300 Knife bed componert ]
35 fi2s0z0zt cife bed shatt ]

Knif bed guide od
asher

Secant knife fixed mount
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FAE(Address of Company):
PRSI E=FRBAERR10088

sz cote): 310000

AR Domestic Tra

de Department)
FBIE(TEL): 0086-0576-88177788 88177789
{ER(FA): 0086.0576-88177758
RN (nternationsl Trade Department):
FBIE(TEL): 0086-0576-88177762 88177774
{ER(FAY): 0086-0576-88177787

s

BRSS1ALR: 400-887685

hitp/ /v chinajack.com

N

ciTY, ZHENANG

AEATARNSS

B: 20210623
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